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L/C No EN 10204(2004) TYPE 3.1 = _
Certificate No, |IH20191106913-1
Commodity H-BEAM . T
Specification | ASTM AS72 G50/A992/CSA G40.21-13 S0WMB45WNM) Issus date 2019-12-03
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Londrticns of supply : As Rolled oie
{1} Ceq: (CE=CrMn/E+ Cr/S+V/S+Mo/S+ Nif15 +Cu/fl5)
{2 Gauge length : 200 mm
{3 Y.R = Y5/15
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ﬂ o m /Z
ABOVE SPECIFICATION AND AL50 WITH THE REQUIREMENTS CALLED FOR THE ABGVE ORDER
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This test report can be verified the authenticity to scan the top-right QR code via ‘Qreal™ mobile 3PP.



